
1

FINAL REPORT 02/2024

TOWARDS 
FOSSIL-FREE

STEEL

TOWARDS 
FOSSIL-FREE
STEEL

2021-2023



2 3

TOWARDS 
FOSSIL-FREE
STEEL

ISBN
978-952-62-4014-5 (printed version)

978-952-62-4015-2 (PDF)

Publisher and contact information
© University of Oulu 

Process Metallurgy Research Unit 

Faculty of Technology

University of Oulu

PO Box 4300  I 90014 University of Oulu 

FINLAND

Editors
Petri Sulasalmi | Seppo Tikkanen

Graphic design and layout Konsti&Taito

Language editor Acolade Oy

Printed by Oy Nord Print Ab

TOWARDS 
FOSSIL-FREE
STEEL

FFS - Towards Fossil-free Steel: final report



4 5

TOWARDS 
FOSSIL-FREE
STEEL

FFS FINAL REPORT

1.	 Preface, forewords...................................................................................................................6
[...]
furnaces. Moreover, hydrogen is used in substantial amounts, and it is intended to be produced by 
electrolysis using fossil-free electricity.

SSAB aims to prove the process concept before making a decision to build a full scale DRI plant. There 
are several possible sites for the new DRI plant, and one of them is Raahe. Decisions concerning the 
site and results from concept verification are needed to proceed after this study, and they are expect-
ed during 2024. The hydrogen plant will be in operation in 2030 at the latest.

SSAB has reserved a greenfield site for hydrogen production. The site is adjacent to the existing plant 
area, in the southwest, and it is a peninsula, surrounded by the sea on both sides. 

The study took into account the greenfield site conditions, as well as the requirements of the new 
steel mill. The aim of this study was to determine whether the process was technically feasible. The 
result of the study is described in this document and it also includes CAPEX and OPEX estimations of 
the plant to be used in economic feasibility calculations.  

SOLUTION, METHOD
This feasibility study for an electrolysis plant to produce hydrogen was undertaken between May and 
November 2022. The plant is scheduled to be operational in 2030.

The study of 2,100 manhours produced a report covering all engineering disciplines, with 130 pages 
and 46 appendices.

The plant was designed to supply hydrogen to the SSAB steel mill using a DRI process. The technical 
availability of the plant was designed to be 90%. 

Two technologies, pressurised and non-pressurised alkaline electrolysis, were chosen for this study 
because the efficiency of these technologies was the best at the time. Seawater (brackish) was chosen 

as a water source and heat sink, as its quality was better than that of the available fresh water. 
Reverse osmosis (RO) was chosen as the water treatment technology.
The heat recovery technology was not studied in this report.

The plant was placed on an SSAB property, Kuljunniemi, adjacent to the existing steel mill site.

RESULTS, FINDINGS, OUTPUT, AND IMPACT
The plant was found to be technically feasible, with some reservations that must be taken 
into account in further design:
•	 As the technology development is fast, and the project execution time is long, the 
	 electrolysis technology needs to be re-evaluated before the purchase of the equip	
	 ment. 
•	 The stack size needs to be 10 MW or more, preferably 20 MW, otherwise the 
	 complexity of a plant of this size becomes a risk to operability and increases the 	
	 plant’s CAPEX and OPEX. This limits the number of potential OEMs.
•	 For water treatment, making feedwater out of se water is considered standard 
	 technology for the plant.
•	 The cooling water system is of great importance for the plant.
•	 The vent/flare arrangement of hydrogen needs to be verified to ensure plant safety. 
	 This study has already been started.
•	 Heat recovery was not studied, but it may affect this plant’s profitability. 
	 However, a heat recovery study would require the involvement of SSAB and the Raahe 	
	 municipality, which was at this stage against the customer’s wish.
•	 The inspected property was considered suitable for building.
•	 The biggest problem to solve in civil engineering is the HVAC design of 
	 electrolyser buildings. 
•	 The electrical system will be big, both in size and as an investment
•	 The automation system will be the same size as in a large-scale power plant. 
	 The technology used is normal process automation, except for the safety systems 
	 detecting hydrogen leakages. 
•	 Safety and security issues in a plant of this kind are an extensive and 
	 multidisciplinary task. 
•	 A time schedule for FEED and project execution was created. The timespan is from 	
	 Q1/2023 until Q2/2028, assuming that no appeals processes were initiated for 
	 permitting (it is unlikely that there will be no appeals). Permitting will be critical, 
	 and it should begin in early 2023 to ensure the plant’s start-up in 2030. 

Kimmo Heikkinen, Merja Väänänen, Reko Rantamäki, Friedemann 
Hegge, Ari Kanerva, Tuomo Kiesi, Reetta Hurmekoski  I Fortum E&P
Marko, Kari Ruusunoksa, Vuokko Laaninen I Fortum H2
Pasi Aarnio I Fortum Procurement
Tommi Johansson  I Teollisuuden Vesi Oy
Risto Hautamäki, Markus Miikkulainen, Ari Suikki,  Jorma Kuusela, 
Kari Ruusunoksa I Vahanen
Timo Nyman I Sweco
Leena Sovijärvi I Rejlers



86 87

TOWARDS 
FOSSIL-FREE
STEEL Tommi Johanson, Miikka Lahdenperä, Maija Vidqvist, Silja Pitkälä, 

Jani Vuorinen I FFS/Fortum H2/Water

CONTRIBUTORS

Hydrogen production and water treatment
 

4.5

Water treatment plays a central role in H2 production. Electrolysers require demineralised water with 
high volumes and flows. High volumes make demineralised water production a resource and cost 
issue but also a sidestream and waste issue.

This subproject aimed to gather understanding of the main process of H2 production to a level and 
accuracy that allowed the optimal water treatment and control scheme to be developed. 

Known and mature technology was to be compared with novel technology, promising a smaller foot-
print, smaller or no waste streams, and smaller overall CAPEX and OPEX while maintaining the high 
quality of the produced demineralised water.

Alongside the demineralised water process, wastewater and stormwater systems were predesigned 
for the SSAB Raahe site to an accuracy that allowed the achievement of a sufficiently accurate picture 
of the whole water treatment system. This work included a literature review, a site visit, design engi-
neering, and the piloting of direct NF technology.

SOLUTION, METHOD
Current practices around electrolyser feedwater treatment and water quality requirements in electro-
lyser use were covered in the literature review. The review was divided into:

•	 a study of electrolyser feedwater quality
•	 water treatment technologies with the greatest potential for electrolyser feedwater treatment
•	 feed and process water treatment from lower-quality surface water and brackish water. 

A water concept based on proven unit operations was created for the SSAB Raahe site. This included a 
site study, the creation of water balance, an inspection of the water infrastructure’s current condition, 
future scenario modelling, and permitting issues.

A water treatment concept was created, covering:

•	 raw water and demineralised water treatment
•	 wastewater treatment
•	 stormwater treatment.

The raw water treatment process was based on chemical precipitation and ultra-filtration (UF), with 
demineralisation conducted with a two-stage reverse osmosis (RO) process, electro-deionisation (EDI), 
and a polishing mixed bed ion exchanger (MBIEX). This technology enables the use of brackish water 
from the Baltic Sea as raw water. The process is robust and tolerates alternations in raw water quality. 
A block diagram of the created concept is presented in Figure 44. The block diagram also includes the 
collection, balancing, and treatment of wastewater created from the raw water treatment and  
electrolysis process.

The wastewater treatment processes were based on the thickening of metal-organic sludge created 
by the precipitation of organic matter from raw water. If organics were not removed, they would foul 
the upstream RO membranes. The thickened sludge was further dewatered. The treated wastewater 
was returned to the sea.

The stormwater system was based on sand and solids removal and oil separation systems.

Conceiving this size of water treatment plant forces us to focus on resources in detail. Potable water 
is not an option because of its availability, cost, and sustainability. Water treatment processes relying 
on chemicals like NaOH and ion exchange resins are more vulnerable to availability and market dis-
turbance issues. This steers the selection of the water treatment concept towards one using surface 
water as raw water and relying on electricity more than chemicals in demineralisation. Membrane 
technology-based demineralisation processes can also produce lower TOC concentration water than 
ion exchange processes. Table 7 shows the quality of the electrolyser feedwater.

FIG
44

Water treatment process block diagram (Concept 1).

Quality targets for 
the electrolyser 
feedwater.

TABLE
7



88 89

TOWARDS 
FOSSIL-FREE
STEEL

RESULTS, FINDINGS, OUTPUT, AND IMPACT
Three different concepts were created for comparison. The aim of the concept comparison was to 
a) minimise chemical use as much as possible and b) to minimise the volume of water treatment 
wastewaters, effluents, and sludges. With these goals, a concept with direct nanofiltration (dNF) and 
a concept with mechanical vapour recompression (MVR) were created. Block flow diagrams of these 
two concepts are presented in Figures 45 and 46.

Table 8 summarises the concept comparison. Chemical use, electricity, operation, membrane/
resin replacement and regular maintenance is included in total OPEX. The electricity price used 
was €60/MW, and the contingencies in CAPEX estimation were 25. It is noteworthy that a more 
detailed study of the use of waste heat from the electrolyser process was not made. A heat pump 
solution with a preheated feed to the MVR may reduce size of the MVR by as much as 20%.

All the concepts included similar stormwater and wastewater systems. 

FIG
45 Water treatment process block diagram for concept 2 with dNF.

FIG
46 Water treatment process block diagram for concept 3 with MVR.

FIG
47 Raahe dNF Pilot equipment (Silja Pitkälä).

The selected concept with precipitation and UF design work was taken further to the predesign 
stage, increasing the accuracy of CAPEX to +/- 10%. With this level of design process descrip-
tions, detailed mass, and water balances, an engineering design to a higher detailed level was 
made for: 

•	 Water intake screening: self-cleaning filters were primarily considered in the design.
•	 Chemical precipitation: based on the chemical precipitation tests (14.6.2022) with the 

sample seawater, a good coagulation result was achieved, both with ferric and alumin-
ium coagulant. Ultrafiltration partially functions for organic removal without chemical 
precipitation, but chemical addition improves the removal percentage and decreases the 
fouling of membranes. In the design, both acid and base dosing options were considered 
in case the quality of feedwater or coagulant chemistry changed.  

OPEX (€/m3) CAPEX (k€)
Concept 1 0,91 18 476               
Concept 2 0,90 17 129               
Concept 3 0,85 24 428               

TABLE
8

Concept OPEX and CAPEX comparison.



90 91

TOWARDS 
FOSSIL-FREE
STEEL

•	 Ultrafiltration: the pressure of feedwater on UF was increased to 3…6 bar with feed 
pumps. A back-washable, polymeric hollow fibre membrane module in a vertical installa-
tion was used in this project for the predesign and simulation.

•	 Reverse Osmosis: in the predesign, a recovery of 70% was used, which is typical for brack-
ish water. Two separate passes of RO (filtrate of pass 1 was used as feedwater for pass 2) 
were required to achieve a sufficiently high total removal of ions.

•	 Degassing: the low pH of the RO feedwater led to carbon dioxide being mainly in the 
gaseous form and passing through the RO membrane for product water. To save the 
ion exchange capacity of EDI, additional carbon dioxide removal was required. This was 
achieved with degassing membranes.

•	 Electro-deionisation: the recovery in EDI was typically 88–94%, depending mainly on 
feedwater quality (e.g. hardness). The design was made with multiple parallel EDI stacks, 
in which the capacity of one stack was 2 m3/h product (38 stacks per process line).

•	 Ion exchange polishing: the predesign consisted of 3 parallel and 2 series of ion exchange 
tanks. The first tanks in the series were filled with cation exchange resins, and the second 
were filled with anion exchange resins.

•	 Effluent treatment process: screening, ultrafiltration, and reverse osmosis produced 
rejects, which were directed to the equalisation tank.

•	 Collection and balancing of effluents: the equalisation basin (54.5 x 20 x 4 m) consisted 
of three sections. The main 2,500 m3 section would be used in a normal situation to col-
lect the discharge streams (except the one directed to the side section). The 500 m3 side 
section would be used for a quality check and the control of one or two selected streams, 
mainly UF and/or RO reject, and possibly process wastewater.

Part of the predesign work was to picture the road forward to the FEED phase



92 93

TOWARDS 
FOSSIL-FREE
STEEL Christopher Ridgewell, Marja Moisio, Matthew Pech, Matti 

Vuorinen, Patrik Pykälä-Aho, Sami Pasanen, Tommi Mäkelä, 
Ville Kortelainen I AW-Energy Oy

CONTRIBUTORS

WaveRoller hydrogen hubs for fossil-free steel4.6

Using wave energy to enable a fossil-free future.

BACKGROUND 
The WaveRoller has several advantages for a green hydrogen system that will increase the efficiency 
of the system as a whole. First, the seasonal and daily variation between wave and wind and solar 
power differ, meaning wave energy is available and exploitable when other forms of renewable power 
are not. In combination with these power sources, wave power can plug the gaps in electricity supply 
and increase full load utilisation. Second, the technology houses a built-in hydraulic power storage 
which can smooth the electrical output and ensure the optimal utilisation of the various renewable 
resources applied for hydrolysis equipment. This stable power output also facilitates the use of higher 
efficiency and lower -cost alkaline (ALK) electrolysers instead of polymer electrolyte electrolysers 
(PEM). The full load hours will therefore be significantly improved, and the system will become more 
productive. As a result of these two main elements alone, it is foreseen that the integration of the 
WaveRoller will yield the optimal cost-benefit solution for green hydrogen production. Additionally, 
WaveRoller technology can be further adapted to pump and produce fresh water as a feedstock for 
the electrolysis process and for applications beyond the green hydrogen system itself.

A dedicated green hydrogen production facility requires the availability of multiple sources of re-
newable energy, access to efficient and economic transport and distribution through shipping, and 
adequate physical space for each system element. A combination of these elements is present in 
geographical areas where these opportunities would otherwise be less evident, especially considering 
the interlinkages between strong solar irradiation to make use of the most cost-effective new capacity 
renewable energy in solar PV and of a sufficient wave energy resource to balance the intermittency of 
production and unlock greater system utilisation. Countries such as Morocco, South Africa, Australia, 
Mexico, and Chile have vast potential for green hydrogen production. 

Conceptual plans and a cost-benefit analysis have been produced for green hydrogen production 
facilities utilising solar, wind, and wave energy resources. The analysis examines small-, medium-, and 
large-scale plants. The transport of hydrogen to Finland from Southern Africa was considered, and 
associated costs denoted (levelised costs were evaluated for production and transport, and at the 
import site). Additionally, the potential for WaveRoller technology to produce water from the Baltic 
Sea for hydrogen production in Finland was assessed. Although found to be very low, the adjacent 
coastline in Norway was found to have strong potential for WaveRoller deployment. The potential 
for WaveRoller generation in Norway and exported through the Nordic grid to Finland was therefore 
examined as a case study.

SOLUTION, METHOD
The project was divided into the following subject areas and research tasks:

•	 Definition of power and water supply requirements for hydrogen electrolysis